
 

 The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

Date: 27/05/2022 Author(s): Anne Kleyböcker, Cecilia Bruni, Andrea 
Naves Arnaldos 

 

 
 

Deliverable 1.8 
Lessons learned from synergy 
workshops  

Ref. Ares(2022)4037451 - 31/05/2022



D1.8 – Lessons learned from synergy workshops 

 

2 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

 
Technical References 

 

 
1 PU = Public 
 PP = Restricted to other programme participants (including the Commission Services) 
[...]
CS3 The ARETUSA symbiosis for local and 
regional water-smart sustainability 

CS9 Kalundborg Symbiosis and the secret behind a 
resilient partnership 

 
 
 
 
 
 

  



D1.8 – Lessons learned from synergy workshops 

 

17 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

2.1. Water recovery: membrane technologies 
Around 30 persons participated in the workshop “Membrane technologies” on 
November, 25th 2020 and the case studies Tarragona (CS1), Nafplio (CS4), Tain (CS7) 
and Kalundborg (CS9) presented their concepts. The project Water Mining shared its 
outcome with us.  
After the key lessons from the discussion, the main take-home-messages of the 
presenters are summarised. The full presentations are shown in Annex 1. 
 
Key lessons from the discussion: 
 
1) Membrane processes are well-known, and current research is focused on the 
development of new membrane materials, properties and configurations. Furthermore, 
new applications are under research (i.e. biological process using membranes). 
 
2) Membrane technologies can be combined and implemented sequentially. These 
membrane processes trains allow to obtain higher water recovery rates and better 
water qualities, promoting water reuse and fostering circular economy. Furthermore, 
wastes streams, normally brines, are minimised. 
 
3) The small bioreactor platform can be implemented in existing biological treatment 
units to cope with shock loads to increase their treatment capacity. It is a small-scale 
standalone solution with low costs. 
 
4) Operational costs might be reduced for the production of fit-for-purpose water from 
biotech industrial wastewater through a novel ultra-tight ultrafiltration membrane as 
pre-treatment upstream to a reverse osmosis membrane via reducing the demand for 
cleaning in place treatments as well as reducing the demand for coagulants.   
 
2.1.1. Near zero liquid discharge systems in the petrochemical 

industry in CS1 Tarragona 
Sandra Casas from Eurecat presented the CS1 Tarragona concept. In the 
petrochemical complex of Tarragona (Spain), more than 30 companies depend on 
water transfers from the Ebro River to meet their consumption needs. However, 
increasing demand outpaced the system capacity and a water reclamation plant to 
feed industrial uses was put in operation in 2012. The plant reclaims municipal WWTP 
effluent using coagulation/flocculation, filtration, reverse osmosis, as its main process, 
and finally disinfection. The reclaimed water is used primarily for cooling towers and 
boilers.  
In order to meet future water requirements, an industrial WWTP will be commissioned 
in 2022 to polish the aggregated wastewater from the petrochemical complex and to 
produce reclaimed water for the complex.  



D1.8 – Lessons learned from synergy workshops 

 

18 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

Water reclamation for industrial reuse from this new industrial WWTP (tertiary 
treatment) with near ZLD systems will be studied in the project at bench and pilot scale, 
treating the outlet of the industrial WWTP. Technologies train proposed to optimize 
reclaimed water production and minimize wastes through brine treatment is flow-
reversal RO coupled to membrane distillation. This tertiary treatment is expected to 
increase water availability for industrial reuse in the complex. 
 
2.1.2. Wastewater reuse in the food industry in CS4 Nafplio: filtration 

and small bioreactor platform 
Dimitri Iossifidis from Greener than Greener presented the CS4 Nafplio concept. The 
activities in ULTIMATE target the recovery of various inorganic and organic 
contaminants from the processing water and the reuse of the purified water. In 
Alberta’s fruit processing plant, a mobile pilot plant will demonstrate a hybrid adsorption 
and supercritical water extraction process to extract high added-value compounds 
such as antioxidants from the wastewater.  
Residual wastewater will be treated in pilot-scale by an advanced oxidation process 
(AOP) before polishing it on-site using a small bioreactor platform (SBP). The SBP is 
a patented technology by BioCastel (Israel), where bacteria are encapsulated within a 
porous membrane of cellulose acetate. The membrane keeps the bacteria safe from 
other microorganisms and prevents the biomass from escaping to the environment. 
Dissolved pollutants in water migrate to the porous and they are metabolised by 
bacteria. After two months approx., the cellulose acetate membrane has been 
decomposed to sugar. However, some problems have been addressed, such as the 
control of the composition of microbial community that is needed and the amount of 
biomass. 
This technology can be implemented to assist existing biological treatment units to 
cope with seasonal and unexpected shock load episodes, to increase the water 
treatment capacity with minimal capital expenditures (CAPEX). Hence, it is a small-
scale standalone solution without the need of high costs and extensive infrastructure. 
 
2.1.3. Water recovery in the beverage industry in CS7 Tain: AnMBR 

and RO 
Marc Pidou from Cranfield University presented the concept of CS7 in Tain. The 
symbiosis is between the Glenmorangie whiskey distillery and an SME (Aquabio) 
which provides circular economy enabling treatment/reuse solutions.  
An anaerobic membrane bioreactor (AnMBR), with ultrafiltration (UF) membrane 
modules to recover biomass, is already installed at the distillery for wastewater 
treatment, reducing the chemical oxygen demand (COD) discharged into the Dornoch 
Firth by 95%. In addition, the AnMBR plant also produces biogas and provides low-
cost energy to heat the distilleries, decreasing the fossil fuels consumption by 15%. 
The sludge produced is a copper-rich fertiliser used to enrich barley fields in the region. 



D1.8 – Lessons learned from synergy workshops 

 

19 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

Resource recovery from the AnMBR effluent will be demonstrated in pilot-scale, where 
ammonia will be recovered. Heat from the AnMBR effluent (35-40 °C) will be recovered 
and used in treatment and/or distillery processes. The reverse osmosis (RO) treatment 
of the AnMBR effluent will allow for water to be internally reused in cleaning processes 
of the distillery, reducing freshwater demand from the utility Scottish Water. 
 
2.1.4. Fit-for-purpose water treatment systems in the biochemical 

industry in CS9 Kalendburg: Ultratight UF 
Leo Vredenbregt from X-Flow presented the concept to produce fit-for-purpose water 
in Kalundborg. The Kalundborg Industrial Symbiosis exists already since 1972 and 
different CE approaches for water, energy and materials are already implemented. In 
Ultimate, options for water reuse will be investigated by treating the effluents from the 
industrial and municipal wastewater treatment plants (WWTP) in order to produce fit-
for-purpose water for cooling and/or steam production. As the WWTP effluent contains 
a high fraction of non-degradable organic compounds from the biotech industry, it has 
a high potential for organic fouling. Thus, depending on the type of effluent, different 
treatment trains will be used. For the effluent from the municipal WWTP, two scenarios 
will be investigated: (scenario I) ultrafiltration and reverse osmosis and (scenario II) 
ozonation, sand filtration, ultrafiltration and reverse osmosis. The effluent from the 
industrial WWTP will be treated using coagulation, sand filtration, ultrafiltration and 
reverse osmosis as scenario III. In order to protect the reverse osmosis membrane 
against fouling and to reduce the demands for cleaning in place of the reverse osmosis 
membrane and for the coagulant, a novel ultra-tight ultrafiltration membrane will be 
tested. Thus, this idea is to reduce operational costs for the treatment via reducing the 
demand for cleaning in place treatments as well as reducing the demand for 
coagulants.   
 
2.1.5. Watermining Synergies: Pilot System for Water, Salt and 

Energy recovery from urban wastewater 
Maria Kyriazi from NTUA presented the Larnaka (Cyprus) case study. The Larnaka 
WWTP has been designed for 100,000-person equivalent (PE), treating an average 
inlet flow rate of 18,000 m3/day. The main challenge is the high salinity of the treated 
water that can be disadvantageous for agricultural irrigation.  
In the Water Mining project, different objectives have been proposed: to achieve a very 
low phosphorus concentration in the effluent, to recover phosphorus and NaCl as well 
as to reclaim water. To achieve these goals, different processes based on membrane 
technologies have been implemented in a pilot plant with a flow rate of 1 m³/h to treat 
the Larnaka WWTP effluent.  
The effluent from the membrane bioreactor will be treated in a pilot scale “Biophree” 
installation, where the remaining phosphorus is adsorbed from the permeate. This 
technology decreases the phosphorus concentration from 0.5 mg/L to 10-40 ppb. At 



D1.8 – Lessons learned from synergy workshops 

 

20 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

these low levels, the biological growth is limited, so that also biofouling is reduced and 
the intermediate reservoirs are prevented from harmful algae growth. 
The effluent of the Biophree unit enters in a nanofiltration process, where monovalent 
and divalent ions are separated. The concentrate is treated in a low temperature 
evaporator (LTE) unit to recover salts such as magnesium and calcium. The 
nanofiltration permeate enters a reverse osmosis (RO) process, where water with low 
conductivity is obtained. The reverse Osmosis concentrate is sent to a multi-effect 
distillation (MED) and NaCl solution is concentrated. Finally in the crystallizer, the MED 
effluent is concentrated until a saturated NaCl solution is obtained. The saturated 
solution will be used in the chlorination unit. 
The MED evaporator will be coupled with solar panels and photovoltaics will be used 
for the energy supply for the other technologies in order to reduce the CO2 footprint of 
the system. 
 
 
 

  



D1.8 – Lessons learned from synergy workshops 

 

21 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

2.2. Water recovery: adsorption technologies 
On March, 31st 2021, the Ultimate case studies Tarragona (CS1), Nafplio (CS4) and 
Karmiel (CS6) discussed in the workshop “Adsorption technologies” with 45 persons 
their concepts. In addition, the projects Smart-Plant, Sea4Value and Water Mining 
presented their outcomes. 
After the key lessons from the discussion, the main take-home-messages of the 
presenters are summarised. The full presentations are shown in Annex 3. 
 
Key lessons from the discussion: 
 
1) Adsorption process to remove ammonium from water has been proposed as a low-
cost alternative in terms of energy consumption in comparison with standard reverse 
osmosis.  
 
2) Adsorption technology is very versatile in terms of inorganic and organic pollutants 
removal from water. However, adsorbent characteristics and properties have a great 
impact on the pollutant's removal selectivity and efficiency.  
 
3) Adsorption technology is proposed not only to remove pollutants from wastewater 
but also to recover materials from the regeneration solutions. 
 
4) Although adsorption is a well-known technology, current research is focused on the 
development of new adsorbent materials, for instance, structures printed in 3D or 
adsorbents produced from renewable materials. 
 
 
2.2.1. Ammonium removal from wastewater in CS1 Tarragona: 

adsorption on zeolites  
Andrea Naves Arnaldos from Eurecat presented the concept for the Tarragona case 
study. The water smart industrial symbiosis interlinks the Water Reclamation Plant in 
Camp de Tarragona, run by AITASA, and the Tarragona petrochemical complex 
comprising more than 30 companies. 
AITASA currently provides reclaimed water mainly, as cooling water to the different 
local companies.  This reclaimed water has to fulfil the required quality standards, for 
example, that the ammonium concentration has to be lower than 0.8 mg/L to avoid 
corrosion processes. In the current water reclamation process, ammonium is removed 
via the 2-passes reverse osmosis (RO) process. 
Although there are different technologies to remove ammonium from wastewater, in 
CS1 adsorption on zeolites will be tested as a low-cost alternative to the RO process. 
This technology has been tested at laboratory scale, using a commercial zeolite (based 
on clinoptilolite), obtaining promising results in terms of ammonium adsorption 
capacity. 
 



D1.8 – Lessons learned from synergy workshops 

 

22 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

2.2.2. Adsorption - methodologies for the extraction of value-added 
compounds from food-processing wastewater in CS4 Nafplio 
and CS6 Karmiel, Shafdan 

Dimitri Iossifidis from Greener than Greener presented the CS4 Nafplio and CS6 
Karmiel planned concepts. 
In CS4 is focused on the Alberta fruit processing plant. For this case study, the 
recovery of various inorganic and organic contaminants from the processing water and 
the reuse of the purified water will be studied. In Alberta’s fruit processing plant, a 
mobile pilot plant will demonstrate a hybrid adsorption – supercritical water extraction 
(SCWE) process to extract high added-value compounds such as antioxidants from 
the wastewater. Residual wastewater will be treated in pilot-scale by an AOP before 
polishing in an on-site Small Bioreactor Platform (SBP) for reuse in irrigation or 
discharge into the municipal WWTP to reduce operational costs. The extracted 
compounds will be assessed for their use by Alberta making “fortified juice” with 
antioxidant properties increasing the value of their product, but also by selling the 
extract to the food supplement sector. 
In CS6, at the Karmiel WWTP, Ultimate will demonstrate the treatment of agroindustrial 
wastewater prior to the common aerobic biological process using an immobilised high-
rate anaerobic system (Agrobics AAT) in combination with pre-extraction (coupling IEX 
and SFE) of valuable polyphenols from Olive Mill Wastewater.  
An existing demo-scale system will be upgraded to optimise sludge production and 
biogas recovery, coupled with IEX and SFE to extract added-value marketable 
polyphenols. 
 
2.2.3. Smart-Plant: Removal of key pollutants from wastewater by 

adsorption: N, P and COD 
Ana Soares from Cranfield University presented results of nitrogen, phosphorus and 
COD removal from wastewater through adsorption technology. The results were 
obtained treating the secondary effluent from Cranfield University wastewater 
treatment plant. Experiments were carried out in a 10 m3/day pilot plant. Ammonium 
and phosphorus were removed using different adsorption media: zeolites (zeolite-N 
and clinoptilotite) for ammonium removal and hybrid anion exchange resins for 
phosphorus removal.  
Ammonium removal by adsorption on zeolite-N (potassium based) has been studied 
for raw wastewaters and liquors at Cranfield University, obtaining breakthrough curves 
and ammonium adsorption capacities. Furthermore, regeneration cycles with 
potassium chloride solution were studied as well, obtaining very good results. The next 
[...]
ratio) as well as the extra-framework (use of cations) and
other post-synthesis modifications.

Applications for ammonium removal by adsorption with
zeolites:

• landfill leachates

• livestock wastewaters

• effluents from anaerobic digestion tanks

• livestock manure effluents

• Structure: zeolites are crystalline microporous
solids formed by TO4 tetrahedra (with T being Si, Al,
Ge, B… and staying in the tetrahedral position) whose
structures contain channels of diameters between 0.3-
1.5 nm.

ZEOLITES CHARACTERISTICS

AMMONIUM ADSORPTION MATERIALS 

APPLICATIONS



13
The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318

Ammonium removal from water by adsorption with zeolites

• Clinoptilolite: Ca3(Si30Al6)O72·20H2O

• Mordenite: (Na2,Ca,K2)4(Al8Si40)O96·28H2O

ZEOLITES SELECTION

Mordenite structure



14
The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318

Ammonia removal by adsorption with zeolites

• Experimental plan at bench scale:

• Zeolite type

• Zeolite granulometry

• Water flow rate (hydraulic time)

• Bed length

• pH

• Zeolite regeneration cycle (NaCl)

• Design zeolite adsorption column to be

implemented at pilot plant scale

BENCH SCALE TESTS

• Optimization of the operational parameters and

adsorption performance (breakthrough curve)

P&ID FOR CS1 PILOT PLANT

Experimental set-up



15
The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318

Ammonia removal by adsorption with zeolites

Zeolite adsorption

(1m3/day)

PILOT PLANT SCALE TESTS

ULTIMATE: Proposed WWRP scheme to maximize
water recovery (near ZLD)

PILOT PLANT PROCESSES SCHEME

Only one pilot plant will be built and it will include all the technologies to be tested in 

CS1. 



16
The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318

Next steps in CS1

Trials at bench scale with real water from the AITASA WRP

Trials at pilot plant scale when the pilot is installed at the industrial site

6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5
ULTIMATE CS1 Internal milestones: 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48
Review of historical operation and quality data of the site. Definition of extra campaigns 
required. Analysis of samples. EUT
Sampling and analysis for extra analitical campaigns and collection of data for baseline AIT
Set-up experimental plan and laboratory equipment EUT
Definition of requirements for reuse AIT
Trials of proposed technologies at bench scale. Optimitzation of the system EUT
Site adaptation AIT
Definition of prototype for construction EUT
Prototype construction and installation AIT
Operation of prototype and optimizatin AIT
Prototype follow-up and monitoring EUT
Evaluation of results and integration of water sources EUT

20242020 2021 20232022

Technical-economical feasibility assessment

TIMING



17
The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318

Conclusions

Ammonium adsorption by zeolites will be evaluated in CS1 of ULTIMATE with the aim of:

• Assess its technical and economic feasibility as an alternative technology to current 2 pass-RO in 

the current Water Reclamation Plant.



Thank you!

Sandra Casas, Andrea Naves

Sandra.casas@eurecat.org

Andrea.naves@eurecat.org



www.cranfield.ac.uk
© Cranfield University January 2018

Removal of key 
pollutants from 
wastewater by 
adsorption: 
N, P and COD

Professor Ana Soares

www.cranfield.ac.uk



© Cranfield University April 2018

Ion exchange processes for nutrient removal 

Ammonia removal: 
Zeolite-N
Exchange of ammonia 
with potassium or 
sodium

Phosphorus 
removal: hybrid 
anion exchange 
Adsorption of P to 
iron nanoparticles. 
Can be reversed by 
an increase in pH

10 m3/day 
P removal 5 min contact time 
N removal 10 min contact time 



© Cranfield University April 2018

Zeolites

1 mm

Clinoptilolite 
Zeolite-N



© Cranfield University April 2018

Zeolite-N
Breakthrough time is dependent on 
EBCT – this example is for a raw 
wastewater of ~30 mg/L of NH4

A. Thornton, P. Pearce, S.A. Parsons. Ammonium removal from digested sludge liquors 
using ion exchange. Water Res., 41 (2007), 433-439



© Cranfield University April 2018

Process developed for sludge liquor treatment is very 
effective 

A. Thornton, P. Pearce, S.A. Parsons. Ammonium removal from digested sludge liquors 
using ion exchange. Water Res., 41 (2007), 433-439



© Cranfield University April 2018

Process developed for tertiary treatment 

0
2
4
6
8

10
12
14
16
18
20

0 500 1000 1500 2000 2500 3000 3500 4000

Am
m

on
iu

m
 c

on
ce

nt
ra

tio
n 

(m
g 

NH
4+ -N

/L
)

Bed volumes

Influent

Effluent

0

5

10

15

20

25

30

0 100 200 300 400 500 600 700 800 900

Am
m

on
iu

m
 c

on
ce

nt
ra

tio
n 

(m
g 

NH
4+ -N

/L
)

Bed volumes

Influent
Effluent

Guida S, Conzelmann L, Remy C, Vale P, Jefferson B, Soares A. 2021. Resilience and life cycle assessment of ion 
exchange process for ammonium removal from municipal wastewater. Science of the Total Environment. 
https://doi.org/10.1016/j.scitotenv.2021.146834



© Cranfield University April 2018

But what about the brine?

NH4-N + KCl

10% KCl or 10% NaCl

Recycled
brine

Secondary 
effluent

or liquors
>50 mgNH4-N L-1

Effluent
<3 mgNH4-N L-1

Ion
exchanger

• MesoLite ion exchange medium

• Chemical modification of clay 
minerals and other aluminium-
bearing minerals

• Capacity 5 g NH4-N/ Kg media



© Cranfield University April 2018

θ 

NH3 + H2SO4 à (NH4)2SO4 

Porous 
membrane 

brine-side 

acid-side 

NH3 

(N
H

4 )2 SO
4 

Supported by the Horizon 2020 
Framework Programme
of the European Union

Ammonia water (25%) 

Hollow fibre 
membrane 
contactor 

Ammonia 
steam 
stripping 
process

Regenerant and ammonia recovery 
using commercial products  



© Cranfield University April 2018

Phosphorus removal media 

FeOH 2
+

FeOH 2
+

FeOH 2
+

FeOH2
+

FeOH2
+

FeOH2
+

FeOH2
+

HCO3
-

SO4
2-

SO4
2-

SO4
2-

HCO3
-

HCO3
-

NO3-

Cl-

Cl-

Cl-

Cl-

Cl-PO4
3-

PO4
3-

PO4
3-

PO4
3- PO4

3-

PO4
3-

PO4
3-

Capacity 2 g P/ kg media

Regeneration 5% NaOH



© Cranfield University April 2018

Operation of the phosphorus removal IEX

Supported by the Horizon 2020 
Framework Programme
of the European Union

-The HAIX removed an average of 6 mg 
PO4-P /L to >0.3 mg PO4-P/L, within 430 bed 
volumes
-To manage the regenerant (NaOH 2%) 
efficiently, this was reused up to 8 times, 
reaching 785 mg PO4-P/L
-Process was stable over 2- year operation, 
although some carbon fouling was observed 

Guida S, Rubertelli G, Jefferson B, Soares A. 2021. Demonstration of ion exchange 
technology for phosphorus removal and recovery from municipal wastewater. Submitted.  

Recovered products 

CaOH
Impurity

Result (µg/g)

Cadmium <12.5
Copper 42.5
Lead 4
Mercury <0.125
Zinc 77.5
Non-ionic 
surfactants

<500

Bis(2ethylhexyl)p
hthalate

<25

Bisphenol A <2.5

Nonylphenol <25
PAHs <0.05
Tributyltin <0.05

0

100

200

300

400

500

600

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

38500 39500 40500 41500 42500 43500 O
rt

ho
ph

os
ph

at
e 

co
nc

en
tr

at
io

n 
in

 re
ge

ne
ra

nt
 (m

g 
PO

4-
P/

L 
)

C
t/C

0

Bed volumes

Ct/C0 2% NaOH 2% NaOH recovered once 2% NaOH recovered twice

Up to 30% COD removal 



© Cranfield University April 2018

A resource recovery strategy can have economic 
(and environmental) benefits 

Drum filterPrimary 
effluent

Final
effluent

10% KCl 
regenerant 

tank

NH4
+

IEX Column
P

IEX Column

2% NaOH
regenerant 

tank

H2SO4

(NH4)2SO4

Hydrated lime

Ca3(PO4)2

HFMC Mixing
filtration

Continuous treatment process

Batch regeneration process

Batch recovery process

Aerobic 
Tank

RAS

2nd Clarifier

WAS

Sludge

Evaporator
Evaporator

Internal Mixed Liquor Recirculation
AerobicAnoxicAnaerobicPrimary 

effluent

RAS
WAS

2nd Clarifier Final 
effluent

Ferric dosing
Filter

Sludge
Methanol dosing

Huang H, Guida S, Jefferson B, 
Soares A. 2020. Evaluation of 
performance and economics of ion 
exchange processes for ammonia 
and phosphorus removal and 
recovery from municipal 
wastewater. NPJ Clean Water. 30:7 



Circular solutions for 

Relevant data

Lead partners

Relevant sectors

Spernal (UK)
Waste Water Treatment Plant

Water Materials Energy

Spernal WWTP serves as Severn Trent Water’s “Resource Recovery and 
Innovation Centre” where emerging technologies compatible with a low 
energy, circular economy approach will be evaluated. 

A multi-stream test bed facility was constructed in 2019 and this will 
incorporate an anaerobic membrane bioreactor (AnMBR) to be 
commissioned in Summer 2020.  The AnMBR will also comprise a 
membrane degassing unit to recover dissolved methane and ion exchange 
processes to recover nitrogen and phosphorus from the effluent.

AnMBR combines several benefits such as: 

• no aeration energy for removal of Chemical and Biological Oxygen 
Demand (COD/BOD)

• low sludge production and hence reduced downstream sludge treatment 
costs

• biogas production (production of electricity/heat
• pathogen and solids free effluent which can be re-used in a number of 

applications (e.g.: farming and industrial use). 

Waste water plant serving the town of Redditch 
(Birmingham, UK): 92.000 PE

Agriculture Domestic sector Energy sector

H2020 
NEXT-GEN



Thank You



3D Printed Adsorbents for Metal
Recovery
Assoc. Prof. Eveliina Repo
LUT University
Separation Science
LENS



Why 3D-printing?
• Porosity and geometry can be optimized
• Fluid channels and holes can be aligned with

fluid flow when turbulence decreases 
pressure drop decreases and less energy is
needed for pumping.

• These kind of structures are possible to
manufacture only with 3D-printing (additive
manufacturing, AM).

Fi
lte

r p
re

ss
ur

e
dr

op
Fi

lte
r p

re
ss

ur
e

dr
op

Filter flow rate

Pu
m

pi
ng

en
er

gy
Pu

m
pi

ng
en

er
gyConventional filter

AM filter

8.4.2021 Eveliina Repo 2

Designs by LUT Laser



AM in the production of adsorbents/scavengers
• Adsorption is based on the interactions between the

surface and species in the liquid or gas phase

• Limited by the amount of active sites on the surface
(surface area), diffusion, reaction kinetics etc.

• AM offers possibility to optimize the shape, size,
and flow properties  enhancing interactions

From Nylon-12
powder

8.4.2021 Eveliina Repo 3

Design by LUT Laser



Our premilinary experiments:
Gold recovery by 3D-printed nylon adsorbents

4

Test solution (pH 3)

Co 2.9 ppm
Au 7.3 ppm
La 36 ppm
Pt 6.7 ppm
Pd 6.0 ppm

After adsorption

Co 2.9 ppm
Au 0.2 ppm
La 36 ppm
Pt 6.5 ppm
Pd 5.7 ppm

Test solution (pH 5)

Co 4.9 ppm
Au 6.6 ppm
La 62 ppm
Pt 6.0 ppm
Pd 6.4 ppm

After adsorption

Co 4.9 ppm
Au 0.4 ppm
La 62 ppm
Pt 5.9 ppm
Pd 6.0 ppm

Selective laser sintering

Eveliina Repo8.4.2021



Magnification X 500 µm

Magnification X 10 µm Magnification X 5 µm

Magnification X 2 mm

Our premilinary experiments:
Gold recovery by 3D-printed nylon adsorbents

Directly after
adsorption
The colored
ones show
adsorbed gold
from the
solution

0 mg/l 10 mg/l 50 mg/l 100 mg/l 150 mg/l 200 mg/l

Gold concentration in the initial solution

After 24 hours
gold
nanoparticles
formed on the
surface
change the
colour reddish

8.4.2021 5Eveliina Repo



Our premilinary experiments:
3D-printed geopolymers for organics removal

-5,0

5,0

15,0

25,0

35,0

45,0

55,0

65,0

25 50 100 200 300 400

q(
ad

s)
, m

g/
g

c0, ppm

Powder

Beads

3D Lattice
Adsorption of
Orange II

Direct ink-jet writing
(University of Padova)

8.4.2021 6Eveliina Repo



8.4.2021 Eveliina Repo 7

Sea4Value project
LUT task: Production of selective 3D-printed adsorbents

• Adsorption/ion-exchange is effective and selective way to recover
trace amounts of metals

• Especially, selective ion-exchange resins are widely applied
• In Sea4Value project:

• Inks and printing powders will be prepared by mixing matrix
materials (polymers) with selective ion-exchange resins

• Printing will be conducted by SLS or DIW using optimized
models

• 3D-printed modules will be tested for selective recovery and
concentration of Sc, In, V, B, and Mo

• Adsorption/desorption cycles will be optimized



8.4.2021 Eveliina Repo 8



Thank you!
Contact: eveliina.repo@lut.fi

8.4.2021 Eveliina Repo 9



BioPhree: Reversible phosphate adsorption for P-removal 
to ultra-low levels and P-recovery. Demonstrations and 
perspectives

Wokke Wijdeveld, Wetsus

ULTIMATE Adsorption webinar, 31 March 2021



Adsorption to reach <10 ppb P

Eutrophication Zero-Liquid Discharge



BioPhree concept



Iron oxide based adsorbents

• Hybrid ion exchange resin (IEX)
• Often Ferrihydrite based
• High capacity, but unstable

• Porous granules
• Usually Goethite based
• Stable, but slow kinetics

• Many others exist:
• Hematite
• Magnetite
• Maghemite
• Lepidocrocite
• .....



Lake Okeechobee, Florida

Stage 1: Proposal 
Stage 2: Demonstration at lab-scale
Stage 3: Demonstration at pilot-scale 
‘GRAND CHALLENGE’: Full-scale 

Lake Simcoe, Canada

$10M Prize



6

Case Study: Larnaca, Cyprus  

Case Study: La Llagosta, Spain

Demonstration for phosphorus, salts, water and 
energy recovery from urban wastewater

c



WWTP Larnaca, Cyprus (2021-2022)

7

 Process: 
 Oxidation ditch
 FeCl dosing
 MBR + UF 
 Tertiary disinfection 

(chlorination)

 Size: 
 100,000 p.e
 10,000 m³ wastewater /day

 Special
 Treated water stored in lagoon
 100% used for irrigation of 

crops
 Concerns over salinity
 Pilot to treat 24 m3/d

https://goo.gl/maps/ycUe4HZHMid5C1MK8Location:



WWTP La Llagosta, Spain (2022-2023)

8

 Process: 
 Aeration
 Nitrification/denitrification with

Banderpho (under construction)

 Size: 
 360,000 p.e
 47,000 m³ wastewater /day

 Special
 AnMBR demonstrated in Water-Mining 
 Followed by ViviCryst and BioPhree
 Pilot will treat 10 m3/d

https://goo.gl/maps/jGfwBYmtScDGXPDJALocation:



Our greatest tool- Mössbauer spectroscopy



Nano-particles approach

– Pure interaction between 
iron oxide & P

– Effect of competing ions

– Good signal for Mössbauer 
study

PhD study Carlo Belloni 



Doping of iron oxides

PhD study Carlo Belloni 



Perspectives

Reusing adsorbent decreases chemical cost 
and makes this a very feasible technology for 
P removal and recovery (See: Kumar,2019)

Compare to:
• Precipitation
• Sand filtration
• Constructed wetlands



Thank you for your attention

More information:

• www.wetsus.nl
• www.watermining.eu

• wokke.wijdeveld@wetsus.nl



To change the background and add an image behind the mask, use the pane « Format Background »

This project has received funding from the European Union’s Horizon 2020 
research and innovation programme under grant agreement N°776541

Renewable granular active carbon for removal of organic 
micropollutants in urban wastewater

Luca Loreggian

31/03/2021



To change the background and add an image behind the mask, use the pane « Format Background »

Renewable granular active carbon for removal of 
organic micropollutants in urban wastewater

NextGen - WP1 2



To change the background and add an image behind the mask, use the pane « Format Background »

GAC pilot experiment

GOALS:

1. to produce renewable GAC with similar performances as commercially available GAC

2. to test renewable GACs for the elimination of organic micropollutants (OMPs) in urban 
wastewater at pilot scale experiment

APPROACH:

1. Laboratory and pilot experiments to investigate the effect of pyrolysis and activation on GAC 
performances

2. Definition of the conditions for pyrolysis and activation of 2 renewable resource for GAC 
production

3. Production of renewables GAC

4. Operation of GAC filter (Pilot plant at AVA Altenrhein) for 8-12 months

NextGen - WP1 3



To change the background and add an image behind the mask, use the pane « Format Background »

Production of renewable GACs

NextGen - WP1 4

Phase Objective

Pilot trials (Pyreka, Agroscope) To generate samples under different conditions:
• 2 renewable resources (CP, SS)
• Temperature of pyrolisis and activation (700, 800, 900°C)
• Activation gas (CO2, H2O)
• Residence time (10, 20, 30’)

21 samples in total 

Characterization of samples To define physical properties and performances:
• Yield of production
• Particle size distribution
• Density
• Hardness
• Specific surface, and porous size distribution
• Adsorption (saK254, OMPs)



To change the background and add an image behind the mask, use the pane « Format Background »

The GACs

NextGen - WP1 5

SS_GAC CP_GAC

Sample 
name

Cond. SAK 
adsorption

[%]

total area 
[m

2
/g]

total porous
volume
[m

3
/g]

PB hardness
[%]

tap density
[kg/m

3
]

Production
yield
[%]

SS GAC CO2_800°C 9 46 0.176 87 592 50

CP GAC H2O_900°C 17 678 0.398 63.3 260 13

401V - 23 Unk. Unk. >90 490 Unk.



To change the background and add an image behind the mask, use the pane « Format Background »

The pilot plant

NextGen - WP1 6

O3 contactor
0.3 g O3/g DOC

Filter 1 Filter 2 Filter 3

0.400 m3/h
20 min EBCT

Outlet 
sandfiltration
AVA Altenrhein

Filter 1 Chemviron 401V (401V)

Filter 2 Cherry pit GAC NextGen (CP Nextgen)

Filter 3 Sewage sludge GAC NextGen (SS Nextgen)

Sampling point

1.8 m
O3



To change the background and add an image behind the mask, use the pane « Format Background »

GAC pilot plant

NextGen - WP1 7

Geometry of the filters

Diameter of the column m 0.3

Height of GAK_the fixed bed contactor m 1.8

Volume of the fixed bed contactor m3 0.127

mass of SS_GAC kg 67

mass of CP_GAC kg 33

mass of 401V kg 62

Analytics

SPE - LC MS for organic micropollutants OMP elimination

Sak254 and DOC as proxy for OMPs
• Automated backwashing system
• Automated sampling at the outlet



To change the background and add an image behind the mask, use the pane « Format Background »

Pilot study - 12 OMPs elimination

Nov 2020



To change the background and add an image behind the mask, use the pane « Format Background »

Pilot study - Relative sak254 elimination

NextGen - WP1 9



To change the background and add an image behind the mask, use the pane « Format Background »

Pilot study - the «worst case» OMPs elimination

1. Venlafaxin
2. Candesartan
3. Irbesartan

El
im

in
at

io
n

 [
%

]
12 OMPs worst case OMPs



To change the background and add an image behind the mask, use the pane « Format Background »

Pilot study - Relative DOC elimination

NextGen - WP1 11



To change the background and add an image behind the mask, use the pane « Format Background »

Pilot study - DOC/OMP & sak/OMP correlation



To change the background and add an image behind the mask, use the pane « Format Background »

Conclusions

• We identified 2 GAC from renewables sources to be tested at pilot scale

• After 5 months of operation, the first results indicate successfull elimination
of OMPs via GAC filter

• Standard operating conditions do not ensure sufficient elimination as
demanded in swiss ordinance (i.e. 80% elimination). Operating conditions of
the filters should be optimized (EBCT and O3 dosage)

• Sak254 and DOC are useful but not accurate proxy for OMP elimination. 
Direct measurements of OMP is always preferable.

NextGen - WP1 14



To change the background and add an image behind the mask, use the pane « Format Background »

Thank you for your attention!

C. Egli R. Peng H. Graf
M. Thomann A. Nättorp

W. GoldingerD. Gysin T. Bisang M. Huspeka



To change the background and add an image behind the mask, use the pane « Format Background »